

QUALITY – CERTIFICATE

QUALITY – CERTIFICATE

Test Report No.: 4164-04-2024/AKO

manufacturer: A.Kolckmann GmbH

product: „AKO Elastic 4.5 B1“

<u>test feature</u>	<u>test result</u>
<u>EN ISO 9239-1:</u> critical heat flow (kW/m ²): light attenuation (% x min.):	 10,1 128
<u>EN ISO 11925-2:</u> Flame propogation ≤ 150 mm:	 fulfilled
<u>classification of fire resistance</u> <u>in according with EN 13501-1:</u> fire resistance: build-up of smoke: classification of fire resistance:	 B _{fl} s1 B_{fl}-s1



iff – Institut für Fußbodenbau

Management of the Institute:



Torsten Grotjohann

Grevesmühlen, 17.04.2024

Torsten Grotjohann